PROGRAMMING
SMART ROBOT CAR




Fr@ZE4/Product Parts

4 N
© =

[y
M1.64R8*4 M2*Q[E kiR % *2
(M1.6 nuts*4) (M2*8 round head screws*2)

M1.6*8[E kiR *4
(M1.6*8 round head screws*4)

(o} G e
M2iR8*3 M3*8[E|SLIR££*33 M3*30 [EsLiR#*8
(M2 nuts*3) (M3*8 round head screws*33) (M3*30 round head screws*8)
o —— =
M3IRE*17 M3*15+65@HE*2 M3*30§54E*8
(M3 nuts*17) (M3*15+6 copper pillar*2) (M3*30 copper pillar*8)
e ©-O
M3*50§F4E*3 BRI 5 B R AR

(Ultrasonic module bracket*1) (Ultrasonic module*1) /

\ (M3*50 copper pillar*3)

1



Fr@ZE4/Product Parts

-

\(M-M Dupont wire 20cm 8P)

(M-F Dupont wire 20cm 15P)

&\

~ @
WRAER*2 #3258 MR E4 BT 4
(Acrylic car plate*2) (Motor bracket*8) (Coded disc encoder*4) (Motor & wheel*4)
B g SN
AR ARER ERFEIEL U B AR R
(Motor drive module*1) (Motherboard & USB cable*1) (Four-way tracing module*1)
P
S —
BiE* AR AHFBL10cm 2P AXEHFBL10cm 4P
(Battery box*1) (M-M Dupont wire 10cm 2P) (M-F Dupont wire 10cm 4P)
_ e
AN ARFPL20cm 8P xR FEL 20cm 15P AR EAEFBL30cm 2P

(M-F Dupont wire 30cm 2P)/

2



EBALANES & A0 E %
(Assembly of motor & coded disc encoder)

4 N

@ WEBR*4
(Coded disc encoder*4)

&

Q@ BH*4
(Motor*4)

~
~

BNEDRIEABNRE RN —E, HR=1EE,

Insert the coded disc encoder into the side of the
motor without the bumps, and the same for the
remaining three.

3



LR
(Installing the motor)
4 N

@ M3*30 EskiR#*8
(M3*30 round head screws*8)

o

Q@ M3i28*8
(M3 nuts*8)

Q
W

O B XL
(Motor bracket*8)

@ YRAER
(Acrylic car plate*1)

SERBNXREFLTRNER, RSEBYEEESR
HXRE, BENFORN—EH). ERETFE,
AR ERET R R,

First put the motor bracket through the acrylic car
plate, then fix the motor on the motor bracket, and
the motor has the bump side facing outward.

The remaining three in the same way.

Note: You need to tear off the protective film
before use.

4



| REIDER
(Installing the tracing module)

4 N

@ M3*8[ELiRL*4
(M3*8 round head screws*4)

©

@ M3IgE*4 g

(M3 nuts*4)

ST
e o EEBIARREETRNERNTS, RERENE
§ o AR=INEIE,
-‘Cﬁ-ﬁm AR BREERZEFEFER.
@ BTk 4 First, fix the tracking module under the acrylic car
(Tracing module*4) plate, then put the receiver and transmitter facing

down. Same for the remaining three.
Note: Modules need to be spaced apart from

\ / each other.
5




4 N

TR
(Installing the copper pillar) '
|
|
|
|

@ M3*8[E|sLiR%*6
(M3*8 round head screws*6)

@ M3*30%EHE*6
(M3*30 copper pillar*6)

BREEEETRAERNLS.

HX—%, EERRTENESAE.

Fix the copper pillar on top of the acrylic car plate.
By this step, the bottom of the car has been

\ / completed assembly.

6



| REER
(Installing the motherboard)

e

® M3*50§F4E*3
(M3*50 copper pillar*3)

@ M3*8[EsLiR%*6
(M3*8 round head screws*6)

Q@ ERAER*
(Acrylic car plate*1)

@ ER*
(Motherboard*1)

~

4

SRREEEETRNER L, BRERETEREL.
R #*ZX‘I%HEE‘]?LLL*HE&E‘]H o]

First fix the copper pillar on the acrylic car plate,
and then fix the motherboard on the copper pillar.
Note: Find the right hole position of the copper
pillar and the direction of the motherboard.

7



RIREBHIRFIRIR
(Installing the motor drive module)
4 N

©® M3*8E|SLIRL*2
(M3*8 round head screws*2)

@ M3*30§@HE*2
(M3*30 copper pillar*2)

gggﬁﬂ&ﬂﬁﬁiﬁi, B ELIRE R E E
R RN AR,

O BHIRFELR* e ; .

(Motor drive module*1) First fix the copper pillar on the acrylic car board,
and then fix the motor drive module on the copper
pillar.

Note: Find the right hole position of the copper pillar
\ / and the direction of the module.

8



RE MR EBIEHIR
(Installing the four-way
tracking control board)

e

©® M3*8E|SLIRL*2
(M3*8 round head screws*2)

o

Q@ M3i28*2
(M3 nuts*2)
R

@ M3*15+6§FH*2
(M3*15+6 copper pillar*2)

&

@ MEETIEHIR"
(Four-way tracing control board*1)

~

ggﬁl&i&ﬂﬁﬁ FiRtE, BROBAETEIRE

AL,
FER: RN ARIRFRE S .
First fix the copper pillar on the acrylic car plate,
then fix the four-way tracing control board on the
copper pillar.
Note: Find the right hole position of the copper pillar
and the direction of the control board.

9



HRB A RIR RN RARR T 2R
(Assemble ultrasonic module
& ultrasonic module holder

4 N

[y
@ M1.6*8[EsLIR*4 g e
(M1.6*8 round head screws*4) —
o =g
S |
@ M1.6428*4 e /L e
(M1.6 nuts*4) - ‘
O BERERT M ) 5 =y 50
(Ultrasonic module bracket*1) gg’" gﬁéﬁ%gggﬁ%%ﬁi
p— 1] Fix the ultrasonic module on the ultrasonic
@ O module bracket.
NS\ ] Note: Find the right direction of the module
@ BEREE and the direction of the bracket.
(Ultrasonic module*1)

10



ZRIBERIERTIE
(Installation the ultrasonic module bracket)

4 N

o

® M24g&*2
(M2 nuts*2)

® M2*8E| kIR *2
(M2*8 round head screws*2)

BEERER Y REAEEERNER L.
Fix the ultrasonic module bracket
on the acrylic car plate.

11



RERBHE
(Installing the battery box)

4 ™
o

@ M31g&*1
(M3 nuts*1)

@ M3*8EIsLIRZ*
(M3*8 round head screws*1)

&

@ BiE"
(Battery box*1)

ERBHNEEEELRNER L, BECBRABEER
gEREQ L

ER: RNEhENuEMAE,

FX—%, BERMT ENMEALK,

First fix the battery box on the acrylic car plate,
then plug the power cord into the power socket
on the motherboard.

Note: Find the right position and direction of
the battery box.

By this step, the top of the car has been
completed assembly.

12



ERRERER S AR AR AR S HIA SR
(Assembly of the top part
and bottom part of the car)

e

® M3*8[EsLiIR*6
(M3*8 round head screws*6)

~

¥

BENREEBS EEEFNRSHS L.
Secure the top part of the car to
the bottom part of the car.

13



REFR
(Installing the wheels)

4 N

@ F4*4
(Wheel*4)

BRFXIERY, HEEESBNL,
Align the wheel with the motor
and secure it to the motor.

14



Rt
(Installing the battery)

4 N\

)

@ BHEE"
(Battery box cover*1)

MWFRMNERE, REREEEED,

AR ZTRAEa8M, FAE273.7V 186508,
Align the positive and negative terminals of the
battery, and then put it into the battery box.

Note: The product does not include batteries, you are
\ / advised to prepare two 3.7V 18650 batteries yourself.

15




4 BES N\

Wiring of motors

ERBERNEBE
Pay attention to the
orientation of the ultrasound

e L

16



' S ERREEL, N\
Wiring of the four-way tracking module

vee — vec
GND — GND (‘s’lﬁg =
OUT — IN1/4 —
/ oUT1 —

ouT2 —

ouT3 —




' BRI RO N\
Wiring of ultrasonic module and motor drive module




	0
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18

